“SRIVAL

EOWEREEORTE
Polaris / RZR 1000

10

No: 444.7445 1
Brend: Polaris
Model: RZR 1000
Year: 2016-
Material: Al -4 mm
Content
e BUMPDEE v somnsmssin 1p& 14.Bolt MBX25......convvmmvcns 15 pc
2.Plate T 1ipe 15. Bolt MBX35. .« wamvvmamens 2 pc -
BLPlate 2 e 2 pc 16. Bolt M10x25................... 2 pc —
4:Plate 3o 1pc 17.Bolt M10x80.................. 2pc 23 AN =N
5. Front arm guards................. 2pc 18. Washer 8 big.................. 8 pc o4 - = < _
6. Insert nut M10..............coce 2 pc 19. Washer 10 big................ 2 pc N ) = 7k _
7. SPACET....uiiiiiiieieeeeeieeeeeaenn 2pc 20. Washer 10 ......ccooeeennee. 2 pc . oig - S
8.Bracket.......cccooveeieeereen 1 pc 21. Countersunk washer 6... 16 pc 13 ' \ 13
9. Insert nUt M10......oooenrirennnnn 2 pc 22. Countersunk washer 8... 9 pc 3
10. Insert Ut M8....oooooo.......... 7pc 23. Screw M6X20................ 2 pc 21 21
Tl BEEACKE ..o cummmmmmsmomsmmsnes 4 pc 24. Washer 6 big.........c.c...... 2 pc
12..Bracket....covmmvamsmsmanes 4 pc
(ECIM= ol 1\ (5} o7 [0 SE———— 16 pc
Installation Instructions

1. Putquad onits side. Remove original plastic guards. 6. Fix front arm guards 5 to brackets 12 and to insert nuts 10 with bolts 14, 15 and

2. Cut thread M6 in original apertures without thread. Mount bracket 11 with original washers 18,22 .
bolts. Mount plates 3 to brackets 11, to insert nuts 10 and to original threaded apertures 7. Tighten all screws.

with bolts 13, 14 and washers 18, 21, 22.
3. Mount plate 2 to insert nuts 9, 10 with bolts 14, 16 and washers 20, 22. Fix bracket 8
to the frontend of plates 2.
4. Fix plate 1 to mounted bracket 8 and to insert nuts 6 with bolts 14, 17 and washers 19,
22 through spacers 7.
5. Fix plate 4 to original threaded apertures with bolts 13, screws 23 and
washers 21, 24.

www.rival4x4.com




“SRIVAL

TOOLS REQUIRED

171

o

S§-10; S-13

S-4, S-5

SCREW FORCE

M6-10 Nm @ M8-30 Nm MIO-SD Nm

FRONT ARM GUARDS

B

K3

Bolt M8x25 - 4 pcs.

Bolt M8x35 - 2 pcs.

Washer 8 big - 4 pcs.
Countersunk washer 6 - 2 pcs.
Insert nut M8 - 2 pcs.

BUMPER

A

x1

Bolt M8x25 - 2 pcs.

Bolt M10x80 - 2 pcs.
Washer 10 - 2 pcs.
Countersunk washer 8 - 2 pcs.
6.Insert nut M10 - 2 pcs.
Spacer - 2 pcs.

FRONT REDUCER GUARD

b

Bolt M8x25 - 1 pcs.
Bolt M10x25 - 2 pcs.
Washer 10 big - 2 pcs.

Insert nut M8 - 1 pc.

Countersunk washer 8 - 1 pc.

9.Insert nut M10 - 2 pcs.

ENGINE BLOCK GUARD

g

b

[

Bolt M8x25 - 8 pcs.

Bolt M6x20 - 8 pcs.

Washer 8 big - 4 pcs.
Countersunk washer 6 - 8 pcs.
Countersunk washer 8 - 4 pcs.
Insert nut M8 - 4 pcs.

BACK REDUCER GUARD

=

X 1

Bolt M6x20 - 8 pcs.
Screw M6x20 - 2 pcs

Washer 6 big - 2 pcs.

Countersunk washer 6 - 8 pcs.

www.rival4x4.com




